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Tent Bagort
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Subject: Sa e bl
Sampla sntification: Green Tiny
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MATCE 124100
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[Pipesend dcops |
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ko i b srengly
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Tout i
Ghambar Tempersture: To° F.
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Phome: TO-ITEMIS s Fan TREFILTOST 4 Kol

Tt Flgeort

conationt.
bey comparison of B cokr changs of the sxposed porion 1o the masked or contrl portion of the e specman
g he AATCE Geay e of by

Eon Abova. F (40 AFUTe] ]

& |

P

3| Moticeabinchangs
3| Considemble change |
1_| Severs change

e 2t et o e 1 e s e s

o e . e S e e S ke S ey B e ek 2 p i
it v b v | oy T,
SIS

&0 mEZE

SRR IR B AATCC 175

Ind i th 5 Test Ko: 124277

Tosts

PO Bon 1845 . 130 Eaat Morvis Street - Daltom, GA 30712
Fhone: TREITHM03 & Fan TREITITOST e el imfeiintlehonm

Tt Rngeert
Customar:

Subject: Sampin{s) of capat submitied for testing by the cusiomes and Kenified beiow;
‘Sampis idemification: Geoan Thas

Test Method Conductsd

AATCC Test Mothod 178-2003
Fibs Figor Cowarings
[Purpose and Scope |
This: best mathod i intended 107 Usa o plo fiood coverings b deleemine the resistance io sivining by
e fnod coies.

A npecimen of ple floor covering is atadned with & small voluma of a diied aquoous solution of Food

Drug & Cosmetic (FOAC) Red 40 adjusiod 5 an acd pH. Afer nliowing (he sinined specimen io neman

- condisons for 24 2 4 hours, it is rinsed in waler b romove ol unubed FDEC Rod 40 dye.
naseased after
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Tnst Fowport ot Faper)

Customer:
Bubjeet: ama 3 PF AT

Subject S ol tha =18 CFR 180"

HETANE 648,06 s Fotars Todt Moo 375 NFPA 253 “ASTM D EaEs-pe~
Susea: materats
FLOCRING RADANT PAREL TEST hrisi ta . oo
ELAMMABRITY TEST REPORT

Sample Description

Groan Ties E STYLE T EoioR HOLL [ FEsTin | rassen |
Grown Thes = = » »

Toxt Ansgmbily

Mountsg ce B FRC Board

{Uising Pramium Mulli Purposs Adhesie)

TestRests SpecimenMo.} _ Specimanio.2. _SpecimenNo.d

Critical Radiant Fiux 051 wawlem® 068 waltaiom” 087 venttsiom’

Total Burn Length |0 om 320 om N0 em

Flame Front Ot 560 minutes 6.0 minutes 450 micudes

‘Avarage Critical Radiant Fiay 081 watsafom’
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Independent { Textile Tost Number: 124277 Independent g Textile Toat Mumber: 124277

Barvica, Ins.
Barvion, I, PO Mok 1948 - 1500 Easd Moerh Sirvet - Duslien, G, 36733
PO Bas 1948 - 1880 Fawi Marrls Siret - Dalion, GA 307132 Fhoss: T-ITM01 + Fun MEITENET e Eomall; lnfedindshonm
Phiad: TITEM1S « Fan WL o sl i com Tani Rinport
Towt Fingrort
Cusiomen:
Customar:
Subject:  Specimans of the submitied v tested in e
Subjeet: e ihe [ and T 7 ¥
[ and g (formety Mational Bumau of Standands), Techical Nt 708 and NFPA 258, ASTM E 662-06,
Naticnal Buresu of o T 258, AST 06,
SMOKE DENSITY TEST (NIST)
SMOKE DENSITY TEST (NIST)
Qpermiing Conditions
Quemiing Conditiony
Ireackance: 25 wattsiom® G Facior 112
Imadiance; 2.5 wamniem’ G Facke Va2 ;mmm 100
Fumaca Vollaga: 100 S 2
Burme: Fust Propane Bample Description
Sample Description Groan Ties
Groen Tios
Toat Resylts
" (-3 o ».II-‘P
Ty
Toxt faguhe i ~ & Charmber Tamperature, °F [star) s " w
Formeaas. Ghamiser Pressum Malréained pratve. under 3
Chambas Tarperwire, 'F (viarty b bd o Minism Transastiunss (TM), % " Bo% 0% s
Chambar Presaurs uﬁr-mmn.ms-ﬂ.o e Tew | no | ew | we
m'rwm.t % B 2] Wi Specific Optcal Dansity (OM) 404 433 485 L
a1, mimivs [ a1 1013 wrs Claas Baam, (DC) 2 T 1 or 1 % |
Maximum Spocific Optical Density {DM) | 138 | 142 17 139 DM, CORRECTED (DNC) a5 aar ey 282
Cloar Baacs, (DC) L3 k) L i Spectic Optical Denslty al 1.5 minuies I 1 1
DM, CORRECTED (DMC) |15 | 122 | wn | a3 | Seaeite: Optical Denfy it 4.0 minutes | & ) I |
Specific Oplieal Density ol 1.5 minutes 15 28 2] 2 Tieme t2 G0% DAL minutes. (Y] @30 08 e
Specific Optical Density at 4.0 minutes. 89 105 a7 ) Titne 1o 5 = 18, minutsa 338 340 237 a
Tine fo 90%% DM, minutes 5] 858 pATS 687
Tienw to DS = 18, minutes 1.55 135 1.30 140
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Test: ASTM D 1335 Tuft Bind of Pile Floor Coverings & amp[] AACHEN ITTS 004
Dimensional Stability
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MESHIERBIEIREASTM D 1335
Independent ¢ Textile
4

Sarrios, lne.
PO Bea IME - 1300 Kast Moavia Sorent « Dutan, G 0732
Phaor W-3TAMI3  Fn TITDORST ¢ E-mall: infoi@isiishcom
Tost Report

Cuntpmer
Subject: Sampieds) submitted for testing by the customer and klentiied bsiow:
Sample Identification: Gresn Tikes

C S i o i Pk Cor.
__ASTM D 1335 Tuft Bind of Pile Floor Coverings

Taat No: 124277

Soopa;
This ins! mathesd covaes P detarmination of he foros fequined 16 pul & Wl completaly

flear covating or i pull one of both legs of 8 kaap fres from the backing of locpnd pie loor coverings.

Teat Results
1} 85 B 12 M BE
¥ wa T A 1) 95
H T8 8 58 L
4 82 & 9.4 14) 62
B} 104 0] S 15 e

Awerage Tuht Bind: 5.0 k.
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Sty ik oy P ¢ 4 8 P e o i
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Fhone TGITEOIY ¢ Fan TORITRNST s Eamall

Tast Risper

Tieal e 134377

Customes:
Subject: Sampies) of carpsl subem e fof festng by T cusiomer snd identfied bsloe:
Sample identification:  deoen Ties

175 004
L AACHEM Dimeesionss Stantny

Emﬂe:

s
subpctnd o variod moistum, heat ned dry condiions.

Tast Condiion Key

My Machine Direction Orkginal Measuseeset
Croas Diecion Original Measurement

L3 Two (2] howrs i an oven st 607 C

Ts Two (F) hours i 1% nokution ot 20° €

T Twerty-four (24) hewrs in an oven at 60 €

T (48} howrn in standiard chemate ot
NTE LN R
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